EPA 440/1-74/036

Development Document for
Proposed Effluent Limitations Guidelines

and New Source Performance Standards
for the

SYNTHETIC POLYMERS

Segment of the

PLASTICS AND SYNTHETIC
MATERIALS MANUFACTURING

Point Source Category

_Q\A\ &

2
4
&,

%, <
"¢ ppot®”

W agenct

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
SEPTEMBER 1974






-

L S }rf‘?"l

C

DEVELOPMENT DOCUMENT
for
PROPOSED EFFLUENT LIMITATIONS GUIDELINES
and
NEW SOURCE PERFORMANCE STANDARDS
for the
SYNTHETIC POLYMER SEGMENT OF THE

PLASTICS AND SYNTHETIC MATERIALS MANUFACTURING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

James L. Agee
Assistant Administrator for Water and Hazardous Materials

(TED STy,
0‘.\ )
[...]
conditions, such as fires, etc., is employed very occasionally,
and usually is not considered as contributing to the pollution
loads in the waste waters.

As indicated earlier, the survey found no waste water treatment
technologies unique to this segment of the plastics and syn-
thetics industry. The waste water treatment technology is
similar to that found during the survey of the first segment of
the industry and 1is generally similar to that of other
industries,. Obviously, applicaticn of basically similar
technology, e.g., activated sludge biological treatment, often

165



requires unique conditions for specific waste water and results
in considerable variation in performance characteristics such as
efficiency of pollutant removal.

Presently Used Waste Water Treatment Technology

This segment of the plastics and synthetics industry was found to
have relatively few waste water treatment plants devoted solely
to the treatment of the waste waters from a particular product.
A major portion of the individual manufacturing plants, except in
the alkyd and polyester resins categories, was visited or
otherwise contacted to determine if water treatment facilities
were installed. It was found that a large portion of the waste
waters from the various products enter either centralized
treatment facilities for multi-plant chemical complexes or
municipal sewage systems. The major portion of the waste waters
from the manufacture of silicones is treated or will be treated
in their own waste water treatment plants. Typical operating
data or design information on silicone waste water treatment
plants are included in Tables VII-1l and VII-2; however, one-half
of the companies requested confidential handling of the data
provided and, therefore, those data are not included. In
addition, confidentiality was requested by a fluorocarbon and a
nitrile barrier resin manufacturer. Although a significant
portion of the design and operating data shown in Tables VII-1
and VII-2 are from waste water treatment plants receiving waste
waters frcm a number of different chemical manufacturing
processes, the 1inclusion of data from multi-process waste water
treatment plants was made to indicate the operating conditions
and efficiencies found even though the load of pollutants from
the particular process was a small portion of the total 1load on
the waste water treatment plant. It must be recognized that the
efficiency of pollutant removal from waste waters would not
necessarily be the same as that demcnstrated by the multi-process
treatment plant wunless the waste waters represented the major
portion of the hydraulic and pollutant load. Because of the many
variables +that can influence performance of a waste water
treatment plant, the performance of a multi-process waste water
treatment rlant can only be taken as a qualitative indicator of
the removal efficiency that might Le achieved when operating
exclusively on the waste waters from a single process. The
paucity of data on waste water treatment facilities, as recorded
in Tables vII-1, VII-2, VII-3, and VII-4, for this segment of the
industry is not surprising because of the relatively small
production capacities of the products and the use of municipal
sewerage systems or multi-process waste water treatment plants.

Biological treatment of the waste waters from this segment of the
industry appears tc be the method chosen for effecting removal of
soluble sukstances. Pretreatment before biological systems 1is
often required whether the biological system is operated by the

manufacturer or is a municipal sewage treatment plant. This
treatment 1is predominantly neutralization for the control of pH
prior to biological treatment. Primary treatment such as

required in municipal treatment rlants is not routinely necessary

166



L9T

TABLE VII-1

OPERATIONAL PARAMETERS OF WASTEWATER TREATMENT PLANTS
(Metric Units)

Type of Plant Methyl* Polyviuyl Thermoplastict Acrylick Vinyl Acetate EVA Pol 1
Methacrylate Butyral P/E Y oiypropyiens P°1§§§2¥iézene*
#1* #2x
1 Type of Treatment Neut, screen, Equal, aer Equal & peut (30-70% of wastes  Skim, oil sep Skim, filter, Skim, oil sep Skim before Aerated lagoon
equalize, lagoon coag aer lagoons due to acrylic equal, bio-aer burn recovered clar, anaerob discharge settling basin
cool, nutrient, add, clarif nfg) equal, 2 clarif w/chem o0il, recycle bio
bio ox, clarify, trickling filters  add, bio-anaer-recovered
sludge aeration parallel or seria obic polymer
& centrifuging clarif 4 polish (primary only) (primary only)
lagoons (57 acres)
2 Hydraulic Load (cu m/day) 11,000(6800 actual) 1,135 43,906 3,936 409 4,807 30,280 1,890 4,650
3 Residence Time (hours) 19+ 34 120(2904) 41.5(424) 3 0.3 8760 - -
4 BOD; (kg removed/day/cu m) 0.85+ 0.36 0.009 0.109 1.03 (API type skimmer) ~ - ~
5 COD ( kg removed/day/cu m) - 0.46 - - 0.5¢ - - - -
6 Power (HP/cu m) 0.106+ 0.06 0.018 < 0.007 - 40.7 - -
7 Suspended solids (mg/liter) 50+ 135 - 42 28 23 - 33 15
8 Clarifier overflow (m/day) 24.5 1.7 - 24.4 & 57.0 0.20 - 51 -
9 Biomass (mg/liter) 3000+ 2991 - - 1200-1800 - - - -
10 BOD5 (kg removed/day/kg MLSS) - 0.17 - - - - _ - _
11 Typical Values NH3-N out (mg/liter) - 14.6 ~ 1.89 - .1 to 1.5 - - -
12 Typical Values TKN out (mg/liter) - 14,8 - 8.33 - - - - -
13 BOD, in (mg/liter) 800+ 543 1,476 1,946 1,562 - (154) + - 59
14 BODS out {(mg/liter) 120+ 39.7 422 11 17 13 _ - 22
15 COD BOD; in - 1.5 - - 0.6(TOC/BOD) - (4. 2)+ - 13
16 COD in (mg/liter) - 839 - - 904 (TOC) - 20,000 (TOC) - 776
17 COD out (mg/liter) ~ 179 - 16 37(T0C) 47 800(TOC) 27 251
18 COD/BOD, out ~ 4.5 - 1.45 2.2(TOC/BOD) 3.6 - - 11.4
19 Eff. BOD; Removal 85+ 92.7+ 71+ 99.4 99+ _ - - 63+
20 Eff. COD Removal - 79+ - - 96+(T0C) - 96(T0C) - 68+
Comments : + Design Values

Submerged aerators
horsepower
calculated from
size of blowers.
Noteg: * Indicates wastewater plant serves a chemical manufacturing

lex,
(1f°"51§§t value is residence time in aerobic biologlical system.
Values in ( ) is residence time in total system.



891

TABLE VII-1
(Continued)

OPERATIONAL PARAMETERS OF WASTEWATER TREATMENT PLANTS
(Metriz Units)

Type of Plant

Alkyd/Polyester

Resins

[

8

19

20

Type of Treatment

Hydraulic Load (cu w/day)
Residence Time (hours)(l)

BODS (#removed/day/cu m)

cobD {(Fremoved/day/cu m)

Power (HP/cu m)

Suspended solids (mg/liter)
Clarifier overflow (m/day)
Biomass (mg/liter)
'BODg (kg removed/day/kg MLSS)
Typical Values HHJ-N out (mg/liter)
Typical Values TKN out (mg/liter)
3005 in(mg/liter)

BOD, out(mg/liter)

5

cop BOD5 in

COD in (mgfliter)
COD out (mg/liter)
COD/BODS out

Eff. BOD5 Removal
Eff. COD Removal

Comments +Design Values
Submerged aerators

Notes:

horsepower
calculated from
eize of blowers.

(Neut.)
municipal
treatment

5.7

Settling, bio- Municipal

serobic (4

treatment

stage)clarify (neut) &

170
252
0.28
0.36
0.034
64
12.7
4,000
0.7

(Nutrients

2,960

96.2+

% Indicates wastewater plant serves &

chemical wanufacturing complex.
(1) Pirst value is residence time in
aerobic biological system.
Values in ( ) is residence time in

total system.

hold lagoon

added) -

Includes lagoon
separator -
skimmer, sump

& pH controller.

Silicones Cellulosex Polyvinyl Ether Spandex
Nitrate
[ 3% §2»
Neut screen Neut, clarify Bio-aerobic, Neut. sediment Equal. neut. Settle & neut Biological Municipal
sedimentation sludge dewater clarify spray oxidation process wastes coagulation, treatment
screen, skim. basin chlorinate city centrifug-
filtration wastes act. ation
{proposed gludge clarify
(primary only) (primary only) secondaxy)
1,022 25,740 25,740 2.0 4,920 34,440 - -
- 1.3 3+ 8.4 - 7.5 plant - -
(clarifier) 2 city
- - - - = Q.93 - -
- - - - - 0.66 - -
- - - 0.02 - - - -
20 100 - 40.6 60 208 120 -
- 43.2 24.4 - - 52.3 - -
- - 6500+ - - - - -
- - 0.04 - - - - -
- - - - 156 - - -
1.12 - - - 16 - - -
- - 276+ 219 - 776 2,200 3,900
24 - 38+ 30 1,100 104 225 -
- - 2.5 - - 3.05 2.1 -
- - 688 - - 2,370 4,440 -
13.9 - 205+ 123.4 1,800 640 1,440 -
0.58 - 5.4+ 4.1+ 1.6 6.2 6.4 -
- - 86.2+ 86 - 86.6 73 -
- - 70.24 - - 73 65-70+ -



TABLE VII-2

OPERATIONAL PARAMETERS OF WASTEWATER TREATMENT PLANTS

(English Units)

Type of Plant Methyl* Polyvinyl Thermoplastic * Acrylic* Vinyl Acetate EvA Polypropylena Polyvinylidene*
Methacrylate Butyral Chloride
#1 #2
Sk i Sk f1 Ski 1 k
1 Type of Treatment Neut, screen, Equal, aer Equal & neut, (30-70% of wastes im, oil sep im, ter, Skim, oil sep Skim before Aerated lagoon

2  Hydraulic Load (MGD)

3 Residence Time (hours)(l)

4 BOD5 {#removed/day/1000 fca)

5. COD (fremoved/day/1000 £3)

6  Power (HP/1000 fc3)

7 Suspended solids (mg/liter)

8 Clarifier overflow (GPD/f:z)

9 Biomass (mg/liter)

10 BOD5 (# removed/day/#MLSS)

11 Typical Values NH3-N out (mg/1iter)
Typical Values TKN cut (mg/liter)
13 BOD in (mg/liter)

14 BODE out (mg/liter)

15 CQD/BOD5 in

16 COD in (mg/liter)

17 COD out (mg/liter)

18 COD/BOD5 out

19 Eff. BEOD. Removal

5
20 Eff. COD Removal

Couments:»

Notes:

equalize, lagoon coag aer lagoons
cool, nutrient, add, clarif

bio ox, clarify,

sludge aeration

& centrifuging

2,9+ 0.3 11.6
(1.8 actual)
19+ 34 120(2904)

53+ 22 0.54

- 29 -

3.0 1.7 0.5

50+ 135 -
600+ 189 -

3,000+ 2,991 -

0.23 0.17 -

- 14.6 -

- 14.8 -
800+ 543 1,476
120+ 39.7 422

- 1.5 -

- 839 -

- 179 -

- 4.5 -

85+ 92.7+ 71+

- 79+ -

+ Design value

Submerged aerators
horsepower
calculated from
size of blowers.

* Indicates wastewater plant serves a chemical

manufacturing complex,

due to acrylic
wfg) equal, 2
tricklng filters
parallel or series
clarif 4 polishing
lagoons (57 acres)
1.04
41.5(624)

6.8

42

600 & 1400

16
1.45

99.4

(1) First value is residence time in aerobic biological system,
Values in ( ) 18 residence time in total system.

equal, bio-aer burn recoverd clar, anaerob

clarif w/chem

oil, recycle bio

add, bio-anaer-recovered

obic

0.108
36
64
36(T0OC)

0.2
28

5

1200-1800

17
0.6(TOC/BOD)
904 (TOC)
37(T0C)
2.2(T0C/BOD)
Gaq

96+(T0C)

polymer

(primary only)
1.27 8
6.3 8,760

(API type skimmer) -

23 -
- 1,257

.1 to 1.5 -
- (156)+
13 -
- (4.2)+
~ 20,000(TOC)
47 800(TOC)
3.6

- 96(T0OC)

discharge

(primary only)

Q.5

settling basin

1.23 MGD

59
22
13
776
251
11.4
63+

68+



OLT

TABLE VII-2
(Continued)

OPERATIONAL PARAMETERS OF WASTEWATER TREATMENT PLANTS
(Enzlish Units)

. Silicones Cellulose¥® Polyvinyl
Type of Plant Alkyd/Polyester Resins Nitrate Ether
il
1 Type of Treatment {Neut.) Settling, Municipal Neut screen Neut. clarify Bio-aerobic, Neut. sediment Equal. Settle & neut Biological
Municipal aerobic (4 treatment sedimentation sludge dewater clarify spray oxidation neut process vastes coagulation
treatment stage) (neut.) & hld screen, skim, basin chlorinate city centrifuga=-
clarify lagoon filtration wastes act. tion
(proposed sludge clarify
(primary only) (primary only} secondary)
2z Hydraulic Load (MGD) 0.0015 0.045 0.00053 0.27 6.8 6.8 2.0 3.3 9.1 -
3  Residence Time (hours)(l) - 252 - - 1.3 M+ 8.4 - 7.5 plaat -
(clarifier) 2 city
4 BOD5 (#removed/day/ 1000 cu ft) - 17.4 - - - - - - 58 -
5 CoD (#removed/day/l00C cu ft) - 22.2 - - - - - - 41 -
6  Pouer (iP/1000 cu ft) - 0.95 - - - - 0.6 - - -
7 Suspended solids (mg/liter) - 64 - 20 100 - 40.6 60 208 120
8 Clarifier overflow (m/day) - 312.5 - - 1,060 6CO+ - - 1,283 -
9  Biomass (mg/liter) - 4,000 - - - 6,500+ - - - -
10 iaon5 ( ¢ removed/day/ # MLSS) - 0.7 - - - 0.04 - - - -
11 Tvpical Values NHE-N out (mg/liter) - (Nutrients added) - - - - - 156 - -
12 Typical Values TKN out (mg/liter) - - - 1.12 - - - 16 - -
13 BOD, in (mg/liter) - 2,960 - - - 276+ 219 - 776 2,200
16 BOD out (mg/liter) - 28 - 24 - 38+ 30 1,100 104 225
15 COD BOD, ia - 1.36 - - - 2.5 ~ - 3.05 2.1
o COD in (wg/liter) - 3,890 - - - 688 - - 2,370 4,400
17 COD out (mg/liter) - 146 - 13.9 - 205+ 123.4 1,800 640 1,440
18 COD/BODS out - 5.2° - 0.58 - 5.4% 4,14 1.6 6.2 6.4
19 Eff. BOD; Removal - 99+ - - - 86.2+ 86 - 86.6 90+
20 Eff. COD Removal - 96.2+ - - - 70.2+ - - 73 65-70+
Comments: +Design Values Includes lagoon
geparator -
Subrmerged aerators skimmer, sump
horsepower & pH contreller.
calculated trom
size of blowers.
Hotes: *Indicates wastewater plant serves a chemical

manufacturing complex.
{1) First value is resf{dence time in aerobic

biological system.

Values in { ) is residence time in total

system.



TABLE VII-3

PERFORMANCE OF OBSERVED WASTEWATER TREATMENT PLANTS

BOD5 CcOoD Suspended Solids
Inlet Qutlet Inlet Qutlet Inlet Outlet
mg/liter mg/liter mg/liter mg/liter mg/liter mg/liter
Major Subcategory 1
Ethylene-Vinyl Acetate® - - 20,000(TOC) 800(TOC) - -
Ethylene~Vinyl Acetate® - 10 - 48 - 21
Fluorocarbons - - - - - -
Polypropylene Fibers - 8 - 27 - -
Polyvinylidene Chloride* 59 22 776 251 - 360
Major Subcategory 11
Acrylic Resins* 630 17 - 24 - 42
Acrylic Resins** 666 66 - - - -
Cellulose Derivatives ~ - - - - -
Polyvinyl Butyral 543 40 839 179 - 135
Major Subcategory IT1
Alkyds & Unsat., Polyesters 2960 28 3890 146 - 64
Cellulose Nitrate 251 34 - 124 - 41
Polyamids (Nylon 6/12 only) - - - - - -
Polyesters (Thermoplastic)¥ 1476 422 - - - =
Polyvinyl Ethers*k 776 104 2370 640 - 208
Silicones** 276 38 688 205 - -
Major Subcategory IV
Nitrile Barrier Resins - - - - - -
Spandex* 2200 225 4400 1440 ~ 120
* ﬁaor:dci:‘f]ga multi-plant wastewater treatment facility : Polyester operations contribute app. 147 of the
** Design values ~ facility not operable at time of visit

L1 Combined industrial municipal treatment facility

171



LT

OBSERVED TREATMENT AND AVERAGE

TABLE VII-4

EFFLUENT LOADINGS FROM WASTE WATER TREATMENT PLANT INSPECTIONS

Prodact Acrylic Resine Acrylic Resins Alkyds and Cellulose Echylene= Polypropylene Polyvinyl

Unsaturated Nitrate* Vinyl Acetate* Fibers Butyral Silicones

Polvedter
Control and Treat-  Equalization, Neutralization, Settling. Four~ Neutralization, Skimming Skimming Equalizat{on, (Multi-Product) (Fluid Product)
ment Techaology Trickling Pilters - Equalization Stages of Bio- Sedimentation Bio-oxidation Only Activated Neutralization heutralization
Currently in Use Polishing Lagoons Bilo-oxidation oxidation Spray Oxidation Sludge Bio-oxidation Sedimentation

{design) (design) Saimzing,Filtration
Observed or Reported Effluent Loading
(xg/kkg *(1bs/1000)
of Product]
50D 0.7 3.1 0.09 3.34 0.07 0.24 2.6 8.6 1.1
¢op 30.8 0.47 13.7 0.25 0.78 13.6 46.0 -
0.21 4.4 Q.15 0.98 6.5 25.0 1.1

Suspended Solids

*Hulti-plant vastewater trestment facility



for these waste waters; however, when significant amounts of o0ils
or solvents do occur, the use of 0il separators, skimmers, and
settling basins or lagccons is used.

The effectiveness of a particular operational mode of the
biological processes for zremoval of biologically degradable
pollutants varies widely depending upon the characteristics of
the waste waters being treated. Consequently, it is impossible
to generalize regarding the operating conditions aprlied in
biological treatment other than to say that these are based on
well understood principles. The design and operational
characteristics of the biological waste water treatment plants
are paramount in determining the overall success in removing
biologically degradable pollutants. Operational parameters found
for waste water treatment plants in this segment of the plastics
and synthetics industry were generally within the range found
earlier and reported 1in EPA Document 440,/1-73/010 (16). These
are recorded in Tables VII-1 and VII-2, Similar removal
efficiencies for COD were found and the ratios of COD/BODS5 were
within the eaxlier ranges.

The applicability and 1limitation of bioclogical treatment
processes as well as physico-clkemical processes to this segment
of the plastics and synthetics industry are the same as outlined
for the first segment and will be found in Section VII of EPA
Document 440/1~-73/010 (16).

copper

The most widely accepted and economically feasible method for
the removal of relatively low concentrations of soluble copper
from waste water streams is precipitation followed by
sedimentation and filtration.